

CERTIFICATE OF ANALYSIS

SAMPLE NAME	Potassium Formate SOLID	FROM	Potassium Formate Storage
MANUFACTURING DATE	20220910	REPORT DATE	20220610
LOT NO.	20220910	ANALYSIS NO.	20220610PF
QUANTITY	26MTS	TESTING BASIS	Q/73585283-7. 03-2021
MARK	N/M		
TESTING PROJECT	INDEX	TESTING RESULT	
Main content %	≥96.0	=97.42	
Moisture %	≤0.8	=0.35	
K ₂ CO ₃ %	≤1.0	=0.05	
KCL %	≤0.5	<0.5	
K ₂ S %	≤0.4	=0.25	
KOH %	≤0.5	=0.04	
CONCLUSION	QUALITY IS PASSED		
REF.	1. THIS REPORT IS EFFECTIVE BY COMPANY STAMPED 2. PLEASE REFEED IN 30DAYS IF HAVE ANY QUESTIONS		
INSPECTOR	ZHENG XIUYING		